
  
NOTICE OF REGULAR MEETING 

OF THE  
SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

ENGINEERING COMMITTEE  
February 19, 2026 

8:30 a.m. 
Physical Address Remote Address 

34156 Del Obispo Street 
Dana Point, CA 92629 

El Toro Water District Office: 
24251 Los Alisos Blvd. 
Lake Forest, CA 92630 

 
NOTICE IS HEREBY GIVEN that a Regular Meeting of the South Orange County Wastewater Authority (SOCWA) 
Engineering Committee was called to be held on February 19, 2026, at 8:30 a.m.  SOCWA staff will be present and 
conducting the meeting at the SOCWA Administrative Office located at 34156 Del Obispo Street, Dana Point, 
California. 

 
THE SOCWA MEETING ROOM IS WHEELCHAIR ACCESSIBLE. IF YOU REQUIRE ANY SPECIAL DISABILITY RELATED 
[...]
flows

• Post-treatment
stabilization

• Additional monitoring
and control systems

• Subject to California
DPR regulatory

• Requires enhanced
reliability, multiple
barriers, and continuous
monitoring

• Extensive DDW review
and approval process

• Additional permitting,
public outreach, and
environmental review
requirements

Salinity Management (for 
Title 22 Irrigation 
Application) 

• Management of
increasing salinity in
recycled water

• ACWRF: UF and RO for
salinity reduction

• Integration of operations
for blending and
operational flexibility

• Subject to RWQCB
effluent limitations and
basin plan objectives

Develop Project Alternatives and Recommendations for Phase 2 
Using the findings developed through the liquid treatment, solids treatment, recycled water, and ocean 
discharge evaluations, AECOM will complete Task 5 – Develop Project Alternatives by developing and 
evaluating a range of future project alternatives for CTP. The treatment trains will be conceptualized 
considering the interdependency and impact of liquid, solids and recycled water treatment on each other 
process. This effort will summarize both immediate and future treatment needs by comparing current and 
projected flows and loadings with the capacity of each process unit, including liquid treatment, solids 
treatment, energy, and other supporting systems. Risk and resilience elements, potential impacts from 
regulatory requirements, treatment technologies, capacity needs, peaking, process optimization, 
operational performance, and the condition of existing assets will be considered.  

Alternatives will be evaluated, screened, and a maximum of four combined alternatives will be selected 
using technical, economic, social, and environmental criteria, including a triple bottom line evaluation. 

65



Planning-level facility descriptions, layouts, site plans, cost estimates, and preliminary design criteria will 
be developed. Task 6 – Prepare Facility Planning Assessment Report and Documents, will document 
the results, culminating in a comprehensive FPA report and executive summary that summarizes key 
findings, recommendations, and conclusions, and provides SOCWA and the PC 15 Member Agencies 
with a clear, defensible basis for advancing selected alternatives into Phase 2 of the project. 

Project Management Approach 
Project Schedule Management. 
AECOM’s project management approach will be focused on adherence to the project schedule and 
proactive management of the critical path. A detailed critical path schedule will be developed at project 
initiation and refined following the kickoff meeting with SOCWA to incorporate agency input and priorities. 
The schedule will be updated regularly with actual completion dates to track progress against the 
baseline and forecast upcoming activities. This approach allows the project team to identify potential 
schedule risks early and implement mitigation measures immediately to avoid impacts to key milestones. 
Our proposed project schedule (Exhibit 10) will serve as the primary tool for coordinating tasks, 
monitoring progress, and maintaining schedule discipline throughout the project. 

Budget Control and Quality Management. 
Project budgets will be monitored and tracked using AECOM’s in-house Oracle accounting system, which 
generates weekly cost reports broken down by work item and activity. These reports provide real-time 
visibility into cumulative expenditures and comparisons to the approved project budget, supporting 
accurate forecasting and timely, transparent invoicing. In parallel, AECOM will implement its ISO 9001-
certified Quality Management System to ensure that all deliverables meet uniform standards of quality. A 
project-specific QA/QC Plan will be developed to define roles, coordination protocols with SOCWA, 
milestone reviews, and procedures for comment resolution and closure. Designated quality management 
personnel will perform independent reviews of deliverables to confirm completeness, consistency, and 
compliance with quality requirements before submittal. 

66



Experience and Technical Competence 
The benefits of AECOM’s management and technical team are the range of 
skills, experience, and expertise available to SOCWA for efficient project 
administration, strong technical and quality control direction, and focused 
attention on your requirements and needs. 
Our primary professional focus is to present a multi-disciplinary team that provides creativity and technical 
expertise for optimum benefit to SOCWA. This approach is based on our core values of integrity (we keep 
our commitments), innovation (we continually look for better ways to apply our expertise to our work), and 
excellence (we pride ourselves on bringing outstanding results to everything we do). 

Exhibit 10 – Proposed Project Schedule – This schedule was developed considering a project duration of up-to 
twelve months as suggested in the RFP. This can be expedited to meet any SOCWA’s requirements. 

67



Coastal Treatment Plant (CTP) Facility Planning Assessment Effort

Relevant Experience 
AECOM has completed numerous projects for clients locally and nationally that cover the scope of work 
elements requested by SOCWA. A demonstration of our successes is reflected in the signature projects 
descriptions below - 1, 2 and 3 and additional relevant AECOM projects presented in Exhibit 11.  

Client References 
During SOCWA’s evaluation, we invite the Selection Committee to contact our references for the following 
three relevant projects.  

68



WWTP No. 2 and No. 3 Upgrade and Expansion Evaluations
Bakersfield, California 

Client 
City of Bakersfield 

Start Date 
August 2025 

Completion Date 
March 2026 

Overall Value 
Study Only 

Fee Value 
$1.05M 

Services Provided 
Hydraulic Capacity Analysis 
Process Analysis 
Odor Evaluation 
Condition Assessment 
Deficiencies Determination 
Future Treatment and 

Capacity Requirements 
Alternatives Development 
Service Area & Design 

Flowrate 
Planning and Design Criteria 
Regulatory Requirements 
Treatment Technology 
Effluent Disposal 
Biosolids Management 
Site Requirements 

Key Team 
Members 
Ganesh 

Rajagopalan 
Nick Cooper 
Simon Baker 
Grant Davies 
Alex Franchi 

Client Reference 
Evette Roldan, 
Wastewater Manage 
City of Bakersfield 
6901 Mc Cutchen Road 
Bakersfield, California, 93313 
E: eroldan@bakersfieldcity.us 
T: (661) 326-3249 

Description. The City of Bakersfield 
has initiated a comprehensive long-term 
planning effort to shape the future of its 
wastewater treatment facilities. This 
evaluation and accompanying feasibility 
study represent the first phase of a 
multi-year program aimed at 
rehabilitating, expanding, and 
developing new treatment capacity to 
meet community needs for decades to 
come.  
The City currently operates two 
treatment facilities. Wastewater 
Treatment Plant No. 2, a 25-mgd trickling filter plant producing secondary effluent stored in 
dams for agricultural irrigation. Solids are processed through anaerobic digesters and 
drying beds, yielding Class B biosolids applied to City-owned farmland. Current influent 
flow is approximately 12-mgd. 
Wastewater Treatment Plant No. 3 is a 32-mgd activated sludge facility producing both 
secondary and tertiary effluent. Secondary effluent is directed to percolation ponds for 
agricultural irrigation, while tertiary effluent is stored in a 3 MG above-ground tank for 
landscape irrigation and limited on-site use. Solids are treated in anaerobic digesters and 
dewatered via centrifuges, producing Class B biosolids for land application on City 
property. Current influent flow is approximately 21-mgd. 
AECOM completed condition assessments and is currently developing alternative options 
for upgrade and expansion of Plants 2 and 3 with multiple liquid stream processes. 
Additionally, a preliminary planning report for a potential future Plant 4 is being developed. 

 Nancy Wright Water Reclamation Facility Planning and Design
Desert Hot Springs, California 

Client 
Mission Springs 
Water District 

Start Date 
July 2017 

Completion Date 
April 2024 

Overall Value 
$44M 

Fee Value 
$2.7M 

Services Provided 
Preliminary Design 
Detailed Design 
WDR Permitting 
Air Quality Permitting 
Bidding Services 
Construction Services 
Startup & Commissioning 
O&M Manual Preparation 

Key Team 
Members 
Nick Cooper 
Alex Franchi 
Allen Randall 

Client Reference 
Steve Ledbetter, PE, Program 
Manager 
Mission Springs Water District 
6675 2nd Street 
Desert Hot Springs, CA 92240 
T: 951.680.0440 
E: sledbetter@tkeengineering.com 

Description. The Mission Springs Water 
District provides water and sewer 
services to Desert Hot Springs and 
adjacent communities. This area is 
expected to undergo major development 
over the next 15 years. To accommodate 
future growth and development, the 
District retained AECOM to provide 
planning, design, and construction 
services for a new water reclamation 
facility (WRF). Initial needs were for the 
relief of the existing wastewater 
treatment plant and the expansion of 
service area capacity. Ultimately, the plant will provide reclaimed water for groundwater 
replenishment and new developments and commercial interests in the area.  
AECOM prepared a master site plan for the ultimate build-out of the site as a 20-mgd 
Membrane Bioreactor (MBR) wastewater treatment plant. A phased conceptual plan was 
developed for the WRF to address the initial projected flows up to 3 mgd.  
The initial treatment plant is a 1.5-mgd sequencing batch reactor (SBR) facility, designed to 
be converted to a 3.0-mgd MBR facility. The new facility, sited on 60 acres, is compact and 
encompasses one acre of the site. An administration/operations building provides offices, 
electrical, aeration blowers, dewatering systems, chemical storage and maintenance areas. 
The initial treatment plant includes an influent pump station, screening and grit removal, four 
SBR tanks, a decant channel, and gravity discharge to three percolation ponds. No 
disinfection is required for discharge to the ponds, but nutrient removal provides nitrate 
concentrations less than 8 mg/L. Waste biosolids are aerated in storage tanks before 
dewatering in a belt filter press. The capacity of the aerobic digesters will provide Class B 
stabilization. 
Additional facilities include plant water (3W) pumping and distribution for irrigation and 
process needs. Chemicals are provided for supplemental alkalinity and disinfection of 3W 
water. 

 Regional Water Reclamation Facilities Aeration Diffuser 
Replacement Study and Design 
Perris, California 

Client 
Eastern Municipal 
Water 
District (EMWD) 

Start Date 
2023 

Completion Date 
2026 

Overall Value 
$40M 

Fee Value 
$3.5M 
Services Provided 
Planning 
Aeration capacity evaluation 
Condition Assessment 
Technical Analysis 
Preliminary and Final Design 
3-D Design

Key Team 
Members 
Alex Franchi 
Ganesh 

Rajagopalan 
Allen Randall 
Nick Cooper 

Client Reference 
William Chen, PE, Project 

Manager 
EMWD 
2270 Trumble Road 
Perris, CA 92572-8300 
E: chenw@emwd.org 
T: 951.928.3777 

Description.  AECOM led a 
comprehensive aeration system planning 
effort to define future capacity needs and 
support phased capital improvements at 
four of the District’s Regional Water 
Reclamation Facilities (RWRFs). The 
effort focused on modeling projected 
flows and loadings to inform long-term 
aeration requirements and establish a 
defensible basis for project definition and 
design. 
The first step was the completion of the Diffuser Replacement Study, which evaluated 
aeration diffuser technologies for each facility within the context of future conditions. 
Using updated BioWin process models, AECOM projected plant-specific flow and loading 
scenarios and assessed aeration performance under ultimate planning conditions. This 
master-planning analysis evaluated diffuser alternatives based on future capacity 
requirements, oxygen transfer efficiency, constructability, reliability, lifecycle cost (20-
year), serviceability, and long-term availability, allowing EMWD to prioritize investments 
and sequence implementation across facilities. 
Based on the planning results, AECOM advanced full design for aeration diffuser 
replacement and control system upgrades at four step-feed BNR facilities ranging 
between 9 and 13 mgd. 
Design services included updating and calibrating BioWin models for all facilities, 
developing future-condition aeration demand calculations, and defining infrastructure 
upgrades required to meet projected loads. The designs addressed extensive piping 
reconfiguration and were delivered using coordinated 3-D modeling to support 
constructability and phasing. 
Basin-specific condition assessments of structural, mechanical, electrical, and 
instrumentation systems were conducted to support risk management, constructability, 
and lifecycle cost control for the proposed upgrades.  
At the Perris Valley RWRF, the master-planning effort identified additional future aeration 
capacity needs beyond diffuser replacement. As a result, AECOM incorporated the design 
of a new single-stage process blower and associated piping upgrades into the Perris 
Valley contract, ensuring the facility is positioned to reliably meet projected future flows 
and loadings. Construction of diffuser replacements across all four facilities is currently 
ongoing. 

69



Exhibit 11 – Additional Relevant AECOM Projects (#1, 2, 3 detailed above) 

Project Name/Client Planning Design 
Liquid 
Stream 

Solids 
Stream Reuse 

 WWTP No. 2 and No. 3 Upgrade and Expansion
Evaluations
City of Bakersfield

     

 Nancy Wright Water Reclamation Facility
Mission Springs Water District

     

 Regional Water Reclamation Facilities Aeration 
Diffuser Replacement Study and Blower Addition Design 
Eastern Municipal Water District (EMWD) 

   

WWTP Recycled Water Upgrades PDB 2025-2027 - Phase I 
Design & GMP Development 
City of Banning  

     

East County Advanced Water Purification Project 
Progressive Design-Build (PDB) and Pilot Testing 
Padre Dam Municipal Water District  

     

Davis Wastewater Treatment Plant Secondary and Tertiary 
Improvements Design Build 
City of Davis  

    

S1 Wastewater Treatment Plant Improvements Project 
Rialto Water Services 

    

Tertiary Treatment Facility 
San Bernardino Municipal Department 

    

OneWater Nevada Advanced Purified Water Facility 
City of Reno 

    

Sacramento Tertiary Treatment Facility 
Sacramento Sewer 

    

Needs Assessment and Upgrades 
Kern Sanitation Authority 

    

SLC Water Reclamation Facility 
Salt Lake City 

    

Key Personnel and Sub-Consultants 
We recognize that the foundation of a successful project is a committed, cohesive, and fully available 
team aligned by a shared vision and work ethic. AECOM is proud to provide a highly accessible and 
responsive project team, supported by a deep bench of multidisciplinary specialists who are ready to 
meet project demands and quickly address urgent needs. AECOM will provide end-to-end support for this 
project with no sub-consultants. 

Project Manager 
Leading the AECOM team is our Project Manager, Ganesh Rajagopalan, PhD, PE, 
BCEE, who will serve as SOCWA’s primary point of contact. Ganesh and key team 
members have already visited CTP multiple times and met with SOCWA management 
and plant staff, building strong familiarity with site operations and priorities. This proactive 
engagement ensures a smooth start and informed decision-making. Ganesh’s 

70



collaborative management style promotes stakeholder alignment and delivers tailored, results-
driven solutions that meet SOCWA’s goals. 

Ganesh is a seasoned professional engineer with nearly 35 years of experience leading complex, 
multidisciplinary initiatives in the water and wastewater sectors. He brings in-depth expertise in facilities 